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GRAVGEAR PTE. LTD.

1 TAMPINES NORTH DRIVE 1, #06-08 T-SPACE, SINGAPORE 528559

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description
Style No.

Item No.

Client Ref. Information
Buyer

P.O. No.
Manufacturer
Supplier

Country of Origin

Country of Destination

Sample Receiving Date
Testing Period

Testing Performed

WOOD&STEEL PARALLETTES

EXTENDED

PL-P

GRAVGEAR PTE. LTD.

GRAVGEAR PTE. LTD.

PC-23DN072402

SUZHOU PROCIRCLE TECHNOLOGY CO., LTD
SUZHOU PROCIRCLE TECHNOLOGY CO., LTD
CHINA

SINGAPORE

SEP. 22, 2023

SEP. 22, 2023 TO OCT. 08, 2023

Follow selected test(s) as requested by client.

Test Requirement

Conclusion

1 Maximum loading of parallettes (As Per Client's Requirements)

*** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ***
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Tom Tang
Authorized Signatory

Scan to see the report
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See the result



Test Report

Test Results:

No.: CZHL2309006861SP Date: OCT. 08, 2023

1. Maximum loading of parallettes (As Per Client's Requirements)

1. Number of Test Specimen:1 piece

2. Test results were shown in the table below:

Page 2 of 3

Test

Requirement

RESULT

Maximum loading

Apply pressure to the center of gravity position of the product until

the product is severely deformed or broken, and record the force
value at this point.

Maximum loading :
16464.6N
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Photo Appendix
Photo relative to overall specimen:

/7 SGS

Before test After test

Received Sample

Result/Rating/Record Key(s)

Result/Rating Keys: P = Pass = Meet; F = Fail = Not Meet; N/A = Not applicable = Not suitable; NR =
NC = Test-not conduct/requested per client request; TT = Test terminated due to the earlier failure of
last test.

Record Keys: “C:” means Claimed parameter; “A:” means Actual recorded from test; “D:” means Data

for reference only.

General Report Note(s)

A.
B.

N.B. Only applicable clauses were shown.
(1) 1mg/kg = 0.0001% (2) MDL = Method Detection Limit (3) ND = Not Detected (< MDL)
(4) “-“ = Not Regulated
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
This document cannot be used for publicity, without prior written approval of the SGS.
Since the data and / or information above division line of front page is provided by the applicant, the
relevant results or conclusions of this report are only made for these data and / or information, SGS
is not responsible for the authenticity, integrity and results of the data and information and / or the
validity of the conclusion. Testing results only apply to the sample as received.
The declaration of conformity is only based on the actual value of laboratory activity, measurement
uncertainty of the results not take into account.

*** End of Report ***
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